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Applicant: INGENIERIA Y SEGURIDAD INDUSTRIAL KS LTDA.
Address: y|CTOR MANUEL 1180, SANTIAGO, CHILE

The following merchandise was (were) submitted and identified by client as:

Sample Name: fabric sample

Exported to: Chile

Country of Origin: China

Supplier: Shijiazhuang Everlight Trade Co., Ltd.

Sample Color: beige

Sample Quantity: 1pcs Packaging Provided: No
Sample Received Date: May 06, 2019

Test Period: May 06, 2019 to May 09, 2019

Test Result(s): Please refer to next page(s).

Test Requested and Conclusion(s):

No. Test Sample Standard and Requirement Conclusion(s)
’ Tested materials of submitted Textiles. Solar UV protective PASS
samples properties(BS EN 13758-1:2002)

Signed for and on Behalf of CTT

S Ton

Jim Tan / Technical Manage
Consumer Testing Technology Co.,
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Test Results:
Textiles. Solar UV protective properties
Test Method: BS EN 13758-1:2002 Textiles. Solar UV protective properties. Method of test for
apparel fabrics

Material No. Description Cliant's Result Conclusion

Requirement

UPF 50+
T(UVA)av:0.28%
T(UVB)av:0.14%
Brown fabric UPF 50+ T(U.Vﬂ-\) Standa:d
1 (Front) T(UVAW<5% deviation: 0.06 /? | PASS

T(UVB) standard deviation.
0.04%
UPF standard deviation:.
175.83

Photo of Sample:

***End of Report***
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